
Models: H4RE, M4RE
FRAME COMPONENTS
FRAME TO LUGGAGE BAY
40 FT

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001995

1 0037043 1 PANEL,FRAME RAIL BAFFLE,LOWER NO 1, H4RE

2 0039167 1 PANEL,FRAME RAIL BAFFLE,LOWER NO 2, H4RE

3 0039168 1 PANEL,FRAME RAIL BAFFLE,LOWER NO 3, H4RE

4 0037259 2 PANEL,FRAME RAIL BAFFLE,LOWER NO 4, H4RE

5 0052723 1 CROSSMEMBER ASSY,UPPER TORQUE ROD,

6 0059011 1 PANEL,CORRUGATED FLOOR,FUEL BAY, M/H4RE

7 0035404 6 PANEL,CORR FLOOR,.047X24.26X88.61

8 0058943 4 ANGLE,MTG,LOWER,FUEL TANK, H4/M4RE

9 0059295 6 TRIM,CORRUGATED FLOOR,OUTBOARD, M4RE

10 0059297 3 TRIM,CORRUGATED FLOOR,CENTER, M4RE

11 1636943 96 PIN, FLG HEAD, HUCKSPIN, .50X2.22, HSP8

12 1636968 96 COLLAR, HUCKSPIN, .50,HSCH-R16

13 1854397 88 RIVET,BLIND,.25 DIA,.38 GRIP

14 0803148 12 CAPSCREW,HEX HD,1/2-13 X 1 3/4,GR8,

15 1003045 20 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

16 0850800 8 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

17 0043434 3 ADHESIVE,BETAMATE 7177,600ML

18 0059017 1 PANEL,CORRUGATED FLOOR,BAY 5, M/H4RE

19 2002756 1 SEALANT,SYNTHETIC,PUTTY,SIKA SLUG 

83
To order, contact your Blue Bird Authorized Dealer

PageSet Number 193
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
FRAME COMPONENTS
FRAME TO LUGGAGE BAY
45 FT

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001996

1 0037043 1 PANEL,FRAME RAIL BAFFLE,LOWER NO 1, H4RE

2 0039167 1 PANEL,FRAME RAIL BAFFLE,LOWER NO 2, H4RE

3 0039168 1 PANEL,FRAME RAIL BAFFLE,LOWER NO 3, H4RE

4 0037259 2 PANEL,FRAME RAIL BAFFLE,LOWER NO 4, H4RE

5 0052723 1 CROSSMEMBER ASSY,UPPER TORQUE ROD,

6 0059011 1 PANEL,CORRUGATED FLOOR,FUEL BAY, M/H4RE

7 0035404 8 PANEL,CORR FLOOR,.047X24.26X88.61

84
To order, contact your Blue Bird Authorized Dealer

PageSet Number194
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
FRAME COMPONENTS
FRAME TO LUGGAGE BAY
45 FT

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001996

8 0058943 4 ANGLE,MTG,LOWER,FUEL TANK, H4/M4RE

9 0059295 8 TRIM,CORRUGATED FLOOR,OUTBOARD, M4RE

10 0059297 4 TRIM,CORRUGATED FLOOR,CENTER, M4RE

11 1636943 10 PIN, FLG HEAD, HUCKSPIN, .50X2.22, HSP8

12 1636968 10 COLLAR, HUCKSPIN, .50,HSCH-R16

13 1854397 10 RIVET,BLIND,.25 DIA,.38 GRIP

14 0803148 12 CAPSCREW,HEX HD,1/2-13 X 1 3/4,GR8,

15 1003045 20 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

16 0850800 8 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

17 0054290 3 ADHESIVE,SIKA-FLEX 252,20OZ. SAUSAGE,BLK

18 0059017 1 PANEL,CORRUGATED FLOOR,BAY 5, M/H4RE

19 2002756 1 SEALANT,SYNTHETIC,PUTTY,SIKA SLUG 

84
To order, contact your Blue Bird Authorized Dealer

PageSet Number 195
To order parts call 478.825.0330 x136



Models: H4RE
FRONT ASSY
INST, FRONT BASKET TO CHASSIS

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001989

1 1636943 6 PIN, FLG HEAD, HUCKSPIN, .50X2.22, HSP8

2 1636968 6 COLLAR, HUCKSPIN, .50,HSCH-R16

3 0037860 1 SUBFRAME ASSY,FRONT STRUCTURE, H4RE

4 1003078 6 CAPSCREW,HEX HD,1/2-13 X 3,GR 8,YEL ZN 

5 1003045 12 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

6 0850800 6 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

7 0048052 1 BRACKET ASSY,MTG,STEERING GEAR, H4RE

8 0803239 6 CAPSCREW, HEX HD, 1/2-13 X1 1/2, GR8

9 1003045 12 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

10 0850800 6 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

85
To order, contact your Blue Bird Authorized Dealer

PageSet Number196
To order parts call 478.825.0330 x136



197
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE BAY
LUGGAGE BAY

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001987

86
To order, contact your Blue Bird Authorized Dealer

PageSet Number198
To order parts call 478.825.0330 x136



Models: H4RE
LUGGAGE BAY
LUGGAGE BAY

Service Parts Catalog

Key PartNumber Qty Description Comment

090 Frame
Page Set CW0001987

1 0046901 2 TUBE ASSY,LONGITUDINAL,OUTBOARD,LOWER,

2 0046256 2 TUBE ASSY,LONGITUDINAL,CENTER,LOWER,

3 0034917 10 BRACKET,CLAMP,LUGGAGE COMP,BOTTOM

4 0048422 4 BRACKET,MTG,FUEL TANK STRAP,FLOOR

5 0038589 1 BULKHEAD ASSY,LUGGAGE COMPT,IFS,REAR, 

6 0030538 3 BULKHEAD ASSY,LUGGAGE COMPARTMENT

7 0038607 1 BULKHEAD ASSY,FINAL,LUGGAGE COMPT,IFS,

8 0045405 4 TUBE,STEEL,1.50 X 1.50 X 52.32 X .083 THK

9 0045546 8 TUBE ASSY,SUPPORTLOCK,FLOOR,OUTSIDE 

10 0048088 4 TUBE ASSY,SUPPORTLOCK,FLOOR,CENTER,BAY

11 0045551 4 TUBE ASSY,SUPPORTLOCK,FLOOR,OUTSIDE

12 0036339 4 PLATE,RIVET,LUGGAGE BAY TUBE, H4RE

13 0049148 1 BRACKET ASSY,MTG,RH,SUSP TO BULKHEAD,RR

14 0049156 1 BRACKET ASSY,MTG,LH,SUSP TO BULKHEAD,RR

15 0043434 1 ADHESIVE,BETAMATE 7177,600ML

16 0044986 17 FASTENER,HUCK,.31,BLIND,BOM-R10-4WH

17 1813070 40 FASTENER,HUCK,.25,BLIND,MAGNABULB,MBP-

86
To order, contact your Blue Bird Authorized Dealer

PageSet Number 199
To order parts call 478.825.0330 x136



Models: H4RE
CAT
200 GALLON
248 AND 296 WB

With: FEATURE 40241-17
To CSN 02-22-04 (FOR 296 WHEELBASE)

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002241

1 0058189 TANK ASSY,FUEL,100 GALLON W/O 

2 0056836 TANK ASSY,FUEL,100 GALLON W/SENDER,

0086581 SENDER,FUEL TANK,100 GALLON,COMMERCIAL

3 0058944 2 BRACKET,MTG,TIE DOWN,FUEL TANK, M4/H4RE

4 0058941 4 STRAP ASSY,FUEL TANK,100 GALLON, M4/H4RE

5 1339621 10 CAPSCREW,HEX FLG,3/8-16X1.25,GR5,YEL 

6 2001451 16 NUT, HEX HD, 3/8-16, YELLOW DICHROMATE

7 1078922 8 WASHER, FLAT, 3/8 X 7/8 X 5/64, YEL ZN DICH

8 0058940 4 PAD,SPACER,FUEL TANK TO FRAME RAIL, 

9 0046056 32 PAD,URETHANE,.125 X 1.5 X 28 IN, H4RE

10 1905488 2 CLAMP,CONSTANT TORQUE,2 1/4 TO 3 1/8 DIA

87
To order, contact your Blue Bird Authorized Dealer

PageSet Number200
To order parts call 478.825.0330 x136



Models: H4RE
CAT
200 GALLON
248 AND 296 WB

With: FEATURE 40241-17
To CSN 02-22-04 (FOR 296 WHEELBASE)

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002241

11 0062366 HOSE,FUEL SYS,2.38IDX5.50 LONG,H4/M4RE

12 1002864 ELBOW,90 DEG,1/2 FL X 1/2 MPT WH 49X8X8

13 1944107 4 SWIVEL,FEMALE,45FL,1/2HX1/2T,WH10008B

14 1153600 6 COUPLING,ANCHOR,1/2 NPT

15 1003102 2 ADAPTER,STRAIGHT,37 DEG FL,1/2MPT X 1/2T

16 2026706 ELBOW,49X10,1/2MPT X 5/8 TUBE,FLARE

17 2026672 2 CONNECTOR,MALE,45 FL,5/8T X 1/2MPT,48 X 

18 1912765 4 SWIVEL,FEMALE,45 FL,5/8H X 5/8T,10010B-410

19 0066582 FILTER ASSY,WATER,SEP 120 GPH,.62 LINE

20 1313774 20 HOSE,.625 ID X .906 OD,WH H10110

21 1797828 27 HOSE,.50 ID X .78 OD,W-H H00908

22 1797802 20 HOSE,.25 ID X .50 OD,W-H H00904

23 0520866 2 CAPSCREW,HEX HD,1/2-13 X 1 1/2,GR 5,ZINC

24 1003045 4 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

25 0850800 2 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

26 1602663 6 CLAMP,LOOP,1.00 INCH,INSULATED

27 0021926 2 CLAMP,LOOP,.625

28 2000057 4 CAPSCREW, HEX HD, 1/4-20 X 1, GR 5,Y EL ZN

29 1467000 8 WASHER,FLAT,.281 X.750X.078 HARDENED,BLK

30 0659979 4 NUT, HEX, FLANGE SER, 1 /4-20, BLACK, ZINC

31 2007649 2 PAD,FUEL TANK STRAP

32 1013689 8 NUT,HEX HD,3/8-16,WASHER SER,YEL ZN DICH

33 0032911 2 ELBOW,90 DEG,3/8FL X 1/2MPT,WH 49X6X8

87
To order, contact your Blue Bird Authorized Dealer

PageSet Number 201
To order parts call 478.825.0330 x136



Models: H4RE
CAT
200 GALLON
248 AND 296 WB

With: FEATURE 40241-17
To CSN 02-22-04 (FOR 296 WHEELBASE)

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002241

34 1944099 6 SWIVEL,FEMALE,45FL,3/8H X 3/8T,1000GB-406

35 2257897 4 CONNECTOR,0.375FL X 0.50MPT,BRASS

36 0060431 6 FITTING,CONNECTOR,MALE,37 DEG,C5205X4X8

37 0060430 6 FITTING,SWIVEL,FM,45FL,1/4HX1/4T,10004B

38 1545730 TEE,STREET,1/2MPT X 1/2FPT X 

39 2027159 BUSHING,PIPE,1/2 X 1/4,BRASS

40 0009912 ELBOW, 90 DEG, MALE, 1869X4X4-Z,.25MPT 

41 0654962 35 TUBING, PLASTIC, 1/4 OD, BLACK, SAE J844 

42 2005718 13 LOOM,ASPHALTUM,WIRE,5/16IN

43 2008274 2 ELBOW,STREET,90 DEG,1/2MPT X 

44 1797810 60 HOSE,.37 ID X .62 OD,W-H H00906

45 2249357 AR TAPE,ELECTRICAL MARKING RED

46 2249365 AR TAPE,ELECTRICAL MARKING,YELLOW

47 1317247 A/ BRACKET,ATCH,BRAKE LINE TO FRAME

NI 0005364 A/ SEALANT,SIKAFLEX,221 BLACK,INDUSTRIAL 

87
To order, contact your Blue Bird Authorized Dealer

PageSet Number202
To order parts call 478.825.0330 x136



203
To order parts call 478.825.0330 x136



Models: H4RE
CAT
200 GALLON
296 WB

With: FEATURE 40241-17
BSN: From CSN 02-23-04 (FOR 296 WHEELBASE)

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002242

1 0060430 2 FITTING,SWIVEL,FM,45FL,1/4HX1/4T,10004B

2 0060431 2 FITTING,CONNECTOR,MALE,37 DEG,C5205X4X8

3 0076576 HOSE,FUEL,BALANCE 200 GAL,45H4RE"

NI 0005364 A/ SEALANT,SIKAFLEX,221 BLACK,INDUSTRIAL 

5 0032911 2 ELBOW,90 DEG,3/8FL X 1/2MPT,WH 49X6X8

6 0046056 32 PAD,URETHANE,.125 X 1.5 X 28 IN, H4RE

7 0066582 FILTER ASSY,WATER,SEP 120 GPH,.62 LINE

8 0056836 TANK ASSY,FUEL,100 GALLON W/SENDER,

88
To order, contact your Blue Bird Authorized Dealer

PageSet Number204
To order parts call 478.825.0330 x136



Models: H4RE
CAT
200 GALLON
296 WB

With: FEATURE 40241-17
BSN: From CSN 02-23-04 (FOR 296 WHEELBASE)

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002242

0086581 SENDER,FUEL TANK,100 GALLON,COMMERCIAL

9 0058189 TANK ASSY,FUEL,100 GALLON W/O 

10 0058940 4 PAD,SPACER,FUEL TANK TO FRAME RAIL, 

11 0058941 4 STRAP ASSY,FUEL TANK,100 GALLON, M4/H4RE

12 0058944 2 BRACKET,MTG,TIE DOWN,FUEL TANK, M4/H4RE

13 0520866 2 CAPSCREW,HEX HD,1/2-13 X 1 1/2,GR 5,ZINC

14 0076640 FILTER,FUEL,FILTER MINDER,56501, 45H4RE

15 0659979 7 NUT, HEX, FLANGE SER, 1 /4-20, BLACK, ZINC

16 0850800 2 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

17 1002864 ELBOW,90 DEG,1/2 FL X 1/2 MPT WH 49X8X8

18 1003045 4 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

20 1078922 8 WASHER, FLAT, 3/8 X 7/8 X 5/64, YEL ZN DICH

21 1313774 A/ HOSE,.625 ID X .906 OD,WH H10110

22 0829317 8 CAPSCREW,HEX FLG,5/16-18X1.25,GR5,SER,

23 1467000 14 WASHER,FLAT,.281 X.750X.078 HARDENED,BLK

24 1602663 8 CLAMP,LOOP,1.00 INCH,INSULATED

25 1797802 A/ HOSE,.25 ID X .50 OD,W-H H00904

26 1797810 A/ HOSE,.37 ID X .62 OD,W-H H00906

27 1797828 A/ HOSE,.50 ID X .78 OD,W-H H00908

28 0074935 2 CLAMP,HOSE,2.375ID,45H4RE

29 1912765 2 SWIVEL,FEMALE,45 FL,5/8H X 5/8T,10010B-410

30 1944099 2 SWIVEL,FEMALE,45FL,3/8H X 3/8T,1000GB-406

31 1944107 4 SWIVEL,FEMALE,45FL,1/2HX1/2T,WH10008B

88
To order, contact your Blue Bird Authorized Dealer

PageSet Number 205
To order parts call 478.825.0330 x136



Models: H4RE
CAT
200 GALLON
296 WB

With: FEATURE 40241-17
BSN: From CSN 02-23-04 (FOR 296 WHEELBASE)

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002242

32 2000057 7 CAPSCREW, HEX HD, 1/4-20 X 1, GR 5,Y EL ZN

33 2001451 16 NUT, HEX HD, 3/8-16, YELLOW DICHROMATE

34 2007649 A/ PAD,FUEL TANK STRAP

35 2008274 2 ELBOW,STREET,90 DEG,1/2MPT X 

36 2026706 ELBOW,49X10,1/2MPT X 5/8 TUBE,FLARE

37 2249357 A/ TAPE,ELECTRICAL MARKING RED

38 2249365 A/ TAPE,ELECTRICAL MARKING,YELLOW

39 0021926 2 CLAMP,LOOP,.625

40 1589308 5 CLIP,WIRE AND TUBE CLAMP,1/8 - 1/4 FLANGE

41 0076643 FITTING,BUSHING,FUEL SYSTEM,200GAL, 

42 0076433 FITTING,TEE,1/4 X 1/4 X 9/16 2609-06-04-04

43 0076435 FITTING,ADAPTER,1/4 X 9/16,6505-04-06

NI 3756004 A/ FUEL,DIESEL NO 2

45 0073708 PLATE,C/O,FUEL TANK ACCESS

46 0071303 4 SCREW,TEKS/3,PH,WAFER HD,8-24 X 1 1/4,ZN3

88
To order, contact your Blue Bird Authorized Dealer

PageSet Number206
To order parts call 478.825.0330 x136



Models: A3FE, B4RE, C1FE, C3FE, C4RE, CSFE, CSRE, H4RE, L4RE, Q4RE, QBRE, WLWB, W4RE
CHART, FUEL SENDERS

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002215

TANK ASSEMBLY, FUEL

1935501 TANK ASSY,FUEL,60 GAL,MM,RH FILL,A3RE

1601947 TANK ASSY,FUEL,100 GAL,MIDMOUNT,RIGHT 

1935493 TANK ASSY,FUEL,100 GAL,MM,RH FILL,A3RE

1997576 TANK ASSY,FUEL,100 GALLON,MIDMOUNT,RH 

1866375 TANK ASSY,FUEL,100 GAL,MM,RH FILL, CEC/RE

0021432 CAP,FUEL TANK FILLER,BORGWARNER

0011895 TANK ASSY,FUEL,60 GAL,MM,LEFT FILL, A3RE

0011897 TANK ASSY,FUEL,100 GAL,MM,LEFT FILL, A3RE

4311155 SENDING UNIT,100 GAL FUEL TANK A1380AE"

TANK ASSEMBLY, FUEL

1667682 TANK ASSY,FUEL,45 GALLON,SIDEMOUNT,

4328746 CAP,FUEL TANK,GASOLINE/DIESEL"

1531417 TANK ASSY,FUEL,60 GAL,SIDEMOUNT,RIGHT 

1667690 TANK ASSY,FUEL,60 GALLON,SIDEMOUNT,R/F 

4328746 CAP,FUEL TANK,GASOLINE/DIESEL"

1784933 TANK ASSY,FUEL,60 GAL,M/M,RH FILL,

4323622 GASKET,SENDER,60 GAL FUEL TANK"

1667716 TANK ASSY,FUEL,60 GALLON,MIDMOUNT,RIGHT

0049389 TANK ASSY,FUEL,60 GALLON,MM,RH FILLBBCV,

4323622 GASKET,SENDER,60 GAL FUEL TANK"

4312609 FLANGE,PLUG,FUSE #873,FUEL TANK

0044488 PLUG,FUSE #873,FUEL TANK,1667716

89
To order, contact your Blue Bird Authorized Dealer

PageSet Number 207
To order parts call 478.825.0330 x136



Models: A3FE, B4RE, C1FE, C3FE, C4RE, CSFE, CSRE, H4RE, L4RE, Q4RE, QBRE, WLWB, W4RE
CHART, FUEL SENDERS

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002215

1667732 TANK ASSY,FUEL,90 GALLON,MIDMOUNT,RIGHT

1997642 TANK ASSY,FUEL,90 GALLON,MIDMOUNT,RH 

0067240 TANK ASSY,FUEL,100 GAL,MM,RH FILL

1997501 TANK ASSY,FUEL,100 GALLON,MIDMOUNT,RH 

0049387 TANK ASSY,FUEL,100 GALLON,MM,RH 

4323622 GASKET,SENDER,60 GAL FUEL TANK"

4312609 FLANGE,PLUG,FUSE #873,FUEL TANK

0044488 PLUG,FUSE #873,FUEL TANK,1667716

1667708 TANK ASSY,FUEL,60 GALLON,SIDEMOUNT,LEFT

1667724 TANK ASSY,FUEL,60 GALLON,MIDMOUNT,LEFT 

0049390 TANK ASSY,FUEL,60 GALLON,MM,LH FILL, A3FE

0011896 TANK ASSY,FUEL,100 GAL,MM,LEFT FILL, FE

0049388 TANK ASSY,FUEL,100 GALLON,MM,LH FILL, 

4315248 SENDING UNIT,45,60, OR 90 GAL FUEL TANK"

89
To order, contact your Blue Bird Authorized Dealer

PageSet Number208
To order parts call 478.825.0330 x136



Models: A3FE, B4RE, C1FE, C3FE, C4RE, CSFE, CSRE, H4RE, L4RE, Q4RE, QBRE, WLWB, W4RE
CHART, FUEL SENDERS

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002216

TANK ASSEMBLY, FUEL

1574805 TANK ASSY,FUEL 60 GALLON GAS, 49 STATE,

1637859 TANK ASSY,FUEL 40 GAL GAS,49 STATE,ALUM

4327052 SENDER W/PUMP,40 GAL,GAS,427

1574987 FITTING,SWAGELOK TO AN UNION 3/8,TUBE,TC

1574979 FITTING,SWAGELOK TO AN UNION,5/16 TUBE,

1943232 TANK ASSY,FUEL,176 GAL,TRNSV MT,DUAL FILL

8312639 SENDING UNIT,176 GAL. TANK LTC"

1533348 TANK ASSY,FUEL,60 GAL,SIDEMOUNT,LEFT FILL

2008001 SENDING UNIT,60 GAL FUEL TANK (90 OHM) 90 OHM

0036591 TANK ASSY,FUEL,105 GALLON,TRNV,RH FILL

0056335 TANK ASSY,FUEL,105 GAL,TRANSVERSE RT 

0056967 2 SENDING UNIT, 45 GAL. TANK (9021058)

0056836 TANK ASSY,FUEL,100 GALLON W/SENDER,

0086581 SENDER,FUEL TANK,100 GALLON,COMMERCIAL

9021058 TO,TANK ASSY,FUEL,45GAL,SIDEMT,EMCO 

0056967 SENDING UNIT, 45 GAL. TANK (9021058)

0070805 TANK ASSY,FUEL,100 GAL,MIDMOUNT,LH FILL

0094754 SENDER,FUEL TANK,105 GAL,TRANSVERSE,RH 

0068149 TANK ASSY,FUEL,100GAL,MM,LS FILL

0068150 TANK ASSY,FUEL,60GAL,MM,LS FILL

0068151 TANK ASSY,FUEL,100GAL,MM,RIGHT FILL

0068152 TANK ASSY,FUEL,60GAL,MM,RIGHT FILL

90
To order, contact your Blue Bird Authorized Dealer

PageSet Number 209
To order parts call 478.825.0330 x136



Models: A3FE, B4RE, C1FE, C3FE, C4RE, CSFE, CSRE, H4RE, L4RE, Q4RE, QBRE, WLWB, W4RE
CHART, FUEL SENDERS

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002216

0087876 TANK ASSY,FUEL,96,MM,RIGHT FILL,10%, HDRE

0093338 SENDER,FUEL TANK,FOR 21.5 IN DEEP TANK

0068146 TANK ASSY,FUEL,60GAL,SIDEMNT,RF

0068147 TANK ASSY,FUEL,100GAL,MM,LEFT FILL

0068148 TANK ASSY,FUEL,60GAL,MM,LEFT FILL

0067239 TANK ASSY,FUEL,60 GAL,MM,RH FILL

0081017 SENDER,FUEL TANK,FOR 14 IN DEEP TANK"

90
To order, contact your Blue Bird Authorized Dealer

PageSet Number210
To order parts call 478.825.0330 x136



211
To order parts call 478.825.0330 x136



Models: H4RE
CUMMINS
145 GALLON, ISM

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002240

1 0035415 TANK,ASSY,FUEL,145 GAL,TRANS,D/FIL,ALUM 

NI 4311155 SENDING UNIT,100 GAL FUEL TANK A1380AE"

2 1466242 4 STRAP ASSY,FUEL TANK,60 GAL MIDMOUNT

3 0048422 BRACKET,MTG,FUEL TANK STRAP,FLOOR

4 NA

5 0038054 4 TURNBUCKLE,3/8-16,BODY ONLY

6 0048375 4 BOLT,J,3/8-16 LEFT HAND THREAD

7 2007649 AR PAD,FUEL TANK STRAP

8 0045790 HOSE,FILLER,FUEL,2.25 ID,19.25 LENGTH, 

9 6066625 NECK ASSY,FUEL FILL,300 GAL TANK

NI 0045481 GUARD ASSY,FUEL,FILL HOSE RH, H4RE

91
To order, contact your Blue Bird Authorized Dealer

PageSet Number212
To order parts call 478.825.0330 x136



Models: H4RE
CUMMINS
145 GALLON, ISM

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002240

NI 0045482 GUARD ASSY,FUEL,FILL HOSE,LH, H4RE

12 1886357 HOSE,.75 ID X 1.03 OD,W-H H10112

13 1025857 CLAMP,HOSE,SIZE 8,LINED

14 1905488 CLAMP,CONSTANT TORQUE,2 1/4 TO 3 1/8 DIA

15 0021443 INSERT,.75 HOSE X .50 PIPE

16 1912765 2 SWIVEL,FEMALE,45 FL,5/8H X 5/8T,10010B-410

17 1944107 2 SWIVEL,FEMALE,45FL,1/2HX1/2T,WH10008B

18 2008274 ELBOW,STREET,90 DEG,1/2MPT X 

19 2026672 CONNECTOR,MALE,45 FL,5/8T X 1/2MPT,48 X 

20 2027241 ELBOW,STREET,90 DEG,3/8MPT X 

21 2026664 CONNECTOR,MALE,1/2T X 3/8MPT,48X8Z

22 2023539 BUSHING,PIPE,1/2MPT X 3/8FPT,3220X8X6Z,

23 2026987 ELBOW,400 X 6,1/4 MPT X 3/8,IF

24 1313808 2 SWIVEL,MALE,3/8 HOSE X 3/8 INV FL10006B-

25 0670901 ELBOW,3/8MPT X 3/8 INV FLARE,402X6X6

26 1394691 4 BUSHING,PIPE,3/4 X 1/2,BRASS,COATED

27 1545730 TEE,STREET,1/2MPT X 1/2FPT X 

28 2027159 BUSHING,PIPE,1/2 X 1/4,BRASS

29 0046056 20 PAD,URETHANE,.125 X 1.5 X 28 IN, H4RE

30 1797802 AR HOSE,.25 ID X .50 OD,W-H H00904

31 1877166 2 ELBOW,STREET,3/4,3400 X 12

32 3880788 2 CAP ASSY,FUEL TANK,N/VNT,2 THD,W/BRS 

33 0045791 TUBE ASSY,WEBASTO HEATER,, H4RE

91
To order, contact your Blue Bird Authorized Dealer

PageSet Number 213
To order parts call 478.825.0330 x136



Models: H4RE
CUMMINS
145 GALLON, ISM

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002240

34 1313774 AR HOSE,.625 ID X .906 OD,WH H10110

35 1797828 AR HOSE,.50 ID X .78 OD,W-H H00908

36 1797810 AR HOSE,.37 ID X .62 OD,W-H H00906

37 0599704 5 TIE, CABLE, NYLON

38 0046262 ELBOW,90 DEG,45DEG FL,10M X 10F 

39 0044841 FILTER,ASSY,F/WAT SEP,490,.62LN, H4RE SEE DRAWING 0044841

40 1542372 8 CAPSCREW,HEX FLG,1/4-20X.75,GRD5,BLACK 

41 1339639 8 NUT,HEX HD,1/4-20,PRVLG TORQUE,FLG,YEL 

NI 1094275 14 SCREW,1/4-14X3/4,HEX HD,SELFDRILL,

43 2249357 AR TAPE,ELECTRICAL MARKING RED

44 2249365 AR TAPE,ELECTRICAL MARKING,YELLOW

45 1363274 2 CLAMP,HOSE,SILICON,.62.00

46 2001451 16 NUT, HEX HD, 3/8-16, YELLOW DICHROMATE

47 1078922 4 WASHER, FLAT, 3/8 X 7/8 X 5/64, YEL ZN DICH

48 0557710 2 CLAMP,LOOP,.812

49 2000321 2 CAPSCREW,HEX HD,1/2-13 X 1 1/2,GR5,

50 0850800 2 NUT, HEX HD, 1/2-13, LOCKING, GR 8, CAD 

51 1003045 4 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

91
To order, contact your Blue Bird Authorized Dealer

PageSet Number214
To order parts call 478.825.0330 x136



215
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
FUEL AND WATER SEPARATOR
FILTER ASSEMBLY
To CSN H4RE (02/22/04); M4RE (02/15/04)

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002238

0056813 FILTER ASSY,FUEL/WATER SEP,120 GPH,.62 CONSISTS OF THE FOLLOWING

92
To order, contact your Blue Bird Authorized Dealer

PageSet Number216
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
FUEL AND WATER SEPARATOR
FILTER ASSEMBLY
To CSN H4RE (02/22/04); M4RE (02/15/04)

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002238

1 0056814 FILTER,FUEL/WATER SEP,RACOR 120R-BB-01 

2 0056812 BRACKET,MTG,FUEL/WATER SEP,RACOR 120 

3 1780394 CONNECTOR,STRAIGHT THREAD,O-RING 10-8

4 0056810 ELBOW,45 DEG,O-RING,W/H 6802-10-8

5 2050839 2 CAPSCREW,HEX HD,3/8-16X1 1/2,GR5,YEL 

6 1107085 4 WASHER,FLAT,13/32 X 13/16 X 3/32,HDN,BLK

7 0826297 2 NUT,HEX HD,3/8-16 LOCK,YEL ZN DICH

92
To order, contact your Blue Bird Authorized Dealer

PageSet Number 217
To order parts call 478.825.0330 x136



Models: H4RE
FUEL AND WATER SEPARATOR
RACOR 120R

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002244

93
To order, contact your Blue Bird Authorized Dealer

PageSet Number218
To order parts call 478.825.0330 x136



Models: H4RE
FUEL AND WATER SEPARATOR
RACOR 120R

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002244

FILTER ASSEMBLY, FUEL/WATER SEPARATOR, 

1 0056814 FILTER,FUEL/WATER SEP,RACOR 120R-BB-01 

NI 0056817 ELEMENT,CAT,C12,FUEL/WATER SEP,ELEMENT

2 0066572 SENSOR,WATER,RACOR 30880

3 0056812 BRACKET,MTG,FUEL/WATER SEP,RACOR 120 

4 1780394 CONNECTOR,STRAIGHT THREAD,O-RING 10-8

5 0056810 ELBOW,45 DEG,O-RING,W/H 6802-10-8

6 2050839 2 CAPSCREW,HEX HD,3/8-16X1 1/2,GR5,YEL 

7 1107085 4 WASHER,FLAT,13/32 X 13/16 X 3/32,HDN,BLK

8 0826297 2 NUT,HEX HD,3/8-16 LOCK,YEL ZN DICH

93
To order, contact your Blue Bird Authorized Dealer

PageSet Number 219
To order parts call 478.825.0330 x136



Models: H4RE
FUEL AND WATER SEPARATOR
RACOR 490R

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002243

0044841 FILTER,ASSY,F/WAT SEP,490,.62LN, H4RE

1 0030160 FILTER,FUEL/WATER SEP,RACOR 490R-BB-01 

NI 1967009 ELEMENT,FUEL/WATER SEPARATOR,R90P,30M 

2 0040900 BRACKET,MOUNTING,FUEL/WATER SEP,RACOR,

3 2050839 4 CAPSCREW,HEX HD,3/8-16X1 1/2,GR5,YEL 

4 1107085 8 WASHER,FLAT,13/32 X 13/16 X 3/32,HDN,BLK

5 0826297 14 NUT,HEX HD,3/8-16 LOCK,YEL ZN DICH

6 1705771 2 CONNECTOR,MALE,45 FL,5/8T X 

7 1912765 2 SWIVEL,FEMALE,45 FL,5/8H X 5/8T,10010B-410

94
To order, contact your Blue Bird Authorized Dealer

PageSet Number220
To order parts call 478.825.0330 x136



Models: H4RE
FUEL AND WATER SEPARATOR
RACOR 490R

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002243

8 2027241 2 ELBOW,STREET,90 DEG,3/8MPT X 

9 0044852 WATER SENSOR,RACOR,RK 30880

94
To order, contact your Blue Bird Authorized Dealer

PageSet Number 221
To order parts call 478.825.0330 x136



Models: H4RE
LP TANK
To CSN 05/27/02

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002245

95
To order, contact your Blue Bird Authorized Dealer

PageSet Number222
To order parts call 478.825.0330 x136



Models: H4RE
LP TANK
To CSN 05/27/02

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002245

1 0039947 TANK ASSY,LPG,20X37,END FTG W/90-OHM 

4569182 VALVE,MANUAL CUTT-OFF,LPG TANK,V20373,

1441997 VALVE,OUTAGE,80 PERCENT COUPLING,V13399

4406203 FILL VALVE LPG,V-13415

0912626 SENDER,MA-6 TRANSMITTER LPG TANK

2 0049989 2 BRACKET ASSY,SUPPORT,LP TANK

3 HUCK FASTENER

5 0850776 4 WASHER,FLAT,17/32 X 1 1/16 X 3/32,

6 0952556 4 NUT,HEX HD,1/2-20,LOCKING,YELLOW 

95
To order, contact your Blue Bird Authorized Dealer

PageSet Number 223
To order parts call 478.825.0330 x136



Models: H4RE
LP TANK
To CSN 05/27/02

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002247

1 0042165 PLATE AND FITTING ASSEMBLY,LPG REMOTE 

2 1964600 HOSE ASSY,MED PRESS,LPG,REMOTE OUTAGE,

3 1964618 HOSE ASSY,MED PRESS,LPG,REMOTE FILL, 

4 1268119 4 SCREW,1/4-20X1/2,F,PH1,PAN HD,YEL ZN DICH

5 1107937 4 CLAMP,LOOP,2.00

6 2001170 4 LOCK WASHER, SPLIT RING, 1/4 , MED, YEL ZN

7 2001345 4 NUT,HEX HD,1/4-20,LOCKING,YELLOW 

8 0946533 AR LOOM,CORRUGATED,BLACK,NYLON,7/16 ID,SS

9 1109271 AR LOOM,CORRUGATED,BLACK,NYLON,3/4 ID,SS

10 0807958 5 CAPSCREW,HEX HD,1/4-20X 1/2,GR8,YEL ZN 

96
To order, contact your Blue Bird Authorized Dealer

PageSet Number224
To order parts call 478.825.0330 x136



Models: H4RE
LP TANK
To CSN 05/27/02

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002247

12 1686617 PLUSNUT,1/4-20,S25P280

13 0042629 SHIELD,LPG HOSE,FRT WHL WELL,H4RE

14 2494201 NUT,1/4 TUBE 1110 X 4

15 2205102 AR TUBING,COPPER,1/4 OD

16 2003234 2 GROMMET,RUBBER,CHASSIS COWL WIRES,3/4 

96
To order, contact your Blue Bird Authorized Dealer

PageSet Number 225
To order parts call 478.825.0330 x136



Models: H4RE
LP TANK

BSN: From CSN 05/28/02

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002248

97
To order, contact your Blue Bird Authorized Dealer

PageSet Number226
To order parts call 478.825.0330 x136



Models: H4RE
LP TANK

BSN: From CSN 05/28/02

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002248

1 0053929 TANK ASSY,LPG,18X36,SIDE VALVES,38 H4RE

2 0057384 TUBE ASSY,MTG,LPG TANK, 38H4RE

3 0054526 PLUMBING ASSY,LP TANK,38 H4RE SEE DRAWING

6069579 CONNECTOR,LPG REGULATOR,1/4 MPT X POL PART OF ITEM 3

3954047 FILTER,LPG HIGH PRESSURE PART OF ITEM 3

6046932 VALVE,SOLENOID,HIGH PRESS,CCI 9006,CAL93 PART OF ITEM 3

1613611 CONNECTOR,2CIRC,M,280 SERIES,METRI-PACK PART OF VALVE

1754357 2 TERMINAL,PIN,12-14 GA,280 SERIES,METRI- PART OF VALVE

1154582 2 SEAL,WIRE,CBL/DIA.111-.137,GY,W/PACK,PACK PART OF VALVE

1613645 LOCK,SEAL,SECD,2CIR,280 SERIES,METRI- PART OF VALVE

2245199 2 NIPPLE,HEX,1/4 MPT X 3/8 MPT PART OF ITEM 3

2027258 TEE,0.375FPT,BRASS PART OF ITEM 3

3772159 PLUG,PIPE,0.375,BRASS W/SEALANT,HEX HD PART OF ITEM 3

0052166 REGULATOR,LPG,TWIN-STAGE,REGO PART OF ITEM 3

2023539 BUSHING,PIPE,1/2MPT X 3/8FPT,3220X8X6Z, PART OF ITEM 3

0029677 ELBOW,MALE,3/8 FLARE X 3/8 MPT,BRASS PART OF ITEM 3

1010065 TEE,STREET,3/8 PIPE 3750 X 6 PART OF ITEM 3

0388231 CONNECTOR,0.375MPT X 0.375FL,BRASS PART OF ITEM 3

3743994 2 NUT,LONG,FORGED FLARE,0.375,BRASS PART OF ITEM 3

11 1107879 4 CAPSCREW,HEX HD,5/8-11 X1 3/4,GR8,

12 2001493 4 NUT,HEX HD,5/8-11,YEL ZN DICH

13 1540103 2 WASHER,STAR,.62,ZINC PLATED

14 0020239 6 WASHER,FLAT,21/32 X 1 3/4 X 7/32 HD YEL ZN

97
To order, contact your Blue Bird Authorized Dealer

PageSet Number 227
To order parts call 478.825.0330 x136



Models: H4RE
LP TANK

BSN: From CSN 05/28/02

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002248

15 0803163 4 CAPSCREW,HEX HD,1/2-13 X2 1/2,GR8,

16 2001485 4 NUT,HEX HD,1/2-20,ZINC

17 1003045 4 WASHER, FLAT,1 7/32 X 1 1/16 X 7/64, HDN, 

18 0990655 4 LOCKWASHER,SPLIT RING, 1/2 ,MED,YEL ZN 

NI 2027381 AR TUBING,COPPER,3/8,OD,TYPE L

97
To order, contact your Blue Bird Authorized Dealer

PageSet Number228
To order parts call 478.825.0330 x136



229
To order parts call 478.825.0330 x136



Models: H4RE
LP TANK
COMPARTMENT INSTALLATION

BSN: From CSN 05/28/02

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002251

1 0054328 SHIELD,DUST,LPG TANK,38 H4RE

98
To order, contact your Blue Bird Authorized Dealer

PageSet Number230
To order parts call 478.825.0330 x136



Models: H4RE
LP TANK
COMPARTMENT INSTALLATION

BSN: From CSN 05/28/02

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002251

2 0056645 CLOSEOUT,LP CMPT,FRT,38 H4RE

3 0058017 2 BRACKET,MTG,SLOTTED,ALUM,H4RE

4 2000016 13 SCREW,1/4-14 X 5/8,B,HEX,W/PLAIN WASH,

5 2000784 2 SCREW,MACH,1/4-20X1/2,PH1,TRUSSHD,

6 2001345 2 NUT,HEX HD,1/4-20,LOCKING,YELLOW 

7 1467000 8 WASHER,FLAT,.281 X.750X.078 HARDENED,BLK

98
To order, contact your Blue Bird Authorized Dealer

PageSet Number 231
To order parts call 478.825.0330 x136



Models: H4RE
LP TANK
PLUMBING
To CSN 05/27/02

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002246

99
To order, contact your Blue Bird Authorized Dealer

PageSet Number232
To order parts call 478.825.0330 x136



Models: H4RE
LP TANK
PLUMBING
To CSN 05/27/02

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002246

1 6069579 CONNECTOR,LPG REGULATOR,1/4 MPT X POL

2 2027233 2 ELBOW,STREET,1/4,3400X4Z

3 3954047 FILTER,LPG HIGH PRESSURE

4 6046932 VALVE,SOLENOID,HIGH PRESS,CCI 9006,CAL93

5 2245199 2 NIPPLE,HEX,1/4 MPT X 3/8 MPT

6 2027258 TEE,0.375FPT,BRASS

7 3772159 PLUG,PIPE,0.375,BRASS W/SEALANT,HEX HD

8 0021240 REGULATOR,LPG,TWIN-STAGE,REGO 

9 2233930 ELL,STREET,1/2 NPT BRASS NO3400X8

10 0041290 FITTING,ELBOW MALE,1/2MPTX3/8FLR,

11 0654350 TEE,1/2 PIPE,STREET

12 2257897 CONNECTOR,0.375FL X 0.50MPT,BRASS

13 3743994 2 NUT,LONG,FORGED FLARE,0.375,BRASS

14 0006435 ADAPTER,ELBOW,LP GAS PIPE AWAY

15 2027399 AR TUBING,COPPER,1/2,TYPE L

16 3744000 NUT,LONG,FORGED FLARE,0.50,BRASS

99
To order, contact your Blue Bird Authorized Dealer

PageSet Number 233
To order parts call 478.825.0330 x136



Models: H4RE
LP TANK
PLUMBING

BSN: From CSN 05/28/02

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002249

0054526 PLUMBING ASSY,LP TANK,38 H4RE CONSISTS OF THE FOLLOWING

1 6069579 CONNECTOR,LPG REGULATOR,1/4 MPT X POL

2 3954047 FILTER,LPG HIGH PRESSURE

3 6046932 VALVE,SOLENOID,HIGH PRESS,CCI 9006,CAL93

1613611 CONNECTOR,2CIRC,M,280 SERIES,METRI-PACK PART OF ITEM 3

1754357 2 TERMINAL,PIN,12-14 GA,280 SERIES,METRI- PART OF ITEM 3

1154582 2 SEAL,WIRE,CBL/DIA.111-.137,GY,W/PACK,PACK PART OF ITEM 3

1613645 LOCK,SEAL,SECD,2CIR,280 SERIES,METRI- PART OF ITEM 3

100
To order, contact your Blue Bird Authorized Dealer

PageSet Number234
To order parts call 478.825.0330 x136



Models: H4RE
LP TANK
PLUMBING

BSN: From CSN 05/28/02

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002249

4 2245199 2 NIPPLE,HEX,1/4 MPT X 3/8 MPT

5 2027258 TEE,0.375FPT,BRASS

6 3772159 PLUG,PIPE,0.375,BRASS W/SEALANT,HEX HD

7 0052166 REGULATOR,LPG,TWIN-STAGE,REGO 

8 2023539 BUSHING,PIPE,1/2MPT X 3/8FPT,3220X8X6Z,

9 0029677 ELBOW,MALE,3/8 FLARE X 3/8 MPT,BRASS

10 1010065 TEE,STREET,3/8 PIPE 3750 X 6

11 0388231 CONNECTOR,0.375MPT X 0.375FL,BRASS

12 3743994 2 NUT,LONG,FORGED FLARE,0.375,BRASS

100
To order, contact your Blue Bird Authorized Dealer

PageSet Number 235
To order parts call 478.825.0330 x136



Models: H4RE
LP TANK
REGULATOR COVER

BSN: From CSN 05/28/02

Service Parts Catalog

Key PartNumber Qty Description Comment

100 Fuel
Page Set CW0002250

1 0068892 COVER,REAR,LP REGULATOR,38H4RE

2 2000784 2 SCREW,MACH,1/4-20X1/2,PH1,TRUSSHD,

3 2001121 4 WASHER,  FLAT, 5/16 X 3/4, X 5/64, YEL ZN 

4 2001345 2 NUT,HEX HD,1/4-20,LOCKING,YELLOW 

5 0068908 COVER,ASSY,LP REGULATOR,W/FLAPS,38H4RE

6 3959301 4 CLIP,CHRISTMAS TREE,HEADLINER,1.25,91 WL

101
To order, contact your Blue Bird Authorized Dealer

PageSet Number236
To order parts call 478.825.0330 x136



237
To order parts call 478.825.0330 x136



Models: H4RE
PANEL
To CSN 04/13/03

Service Parts Catalog

Key PartNumber Qty Description Comment

110 Instruments
Page Set CW0002312

0041514 PANEL ASSY,INSTRUMENT,W/CMPS,BLK, H4RE CONSISTS OF THE FOLLOWING

1 0041513 PANEL,INSTRUMENT,BLACK, H4RE

2 0036912 INSTRUMENTATION, TELL TALE BAR, H4RE

3 0036893 GAUGE,SPEEDOMETER,W/ODOMETER,DATA 

4 0036894 GAUGE,TACHOMETER,W/HOURMETER,DATA 

5 0036895 GAUGE,VOLTMETER,DATA LINK,PI

6 0036896 GAUGE,AIR,FRONT,DATA LINK,PI

7 0036897 GAUGE,AIR,REAR,DATA LINK,PI

8 0036898 GAUGE,FUEL,DATA LINK,PI

9 0036899 GAUGE,OIL PRESSURE,DATA LINK,PI

10 0036900 GAUGE,COOLANT TEMP,DATA LINK,PI

11 0036969 GAUGE,TRANSMISSION OIL TEMP,DATA LINK,PI

102
To order, contact your Blue Bird Authorized Dealer

PageSet Number238
To order parts call 478.825.0330 x136



Models: H4RE
PANEL
To CSN 04/13/03

Service Parts Catalog

Key PartNumber Qty Description Comment

110 Instruments
Page Set CW0002312

12 0036908 GUAGE,TRIP ODOMETER,DATA LINK,PI

13 0036910 GUAGE,TURBO BOOST,DATA LINK,PI

14 0039787 GAUGE,BLUE BIRD LOGO,DATA LINK,PI

15 0045368 HARNESS,WRG,INSTRUMENT PANEL,

NI 0042122 10 RING,MTG,PI,2.375

NI 0042125 2 RING,MTG,PI,3.750

0050589 PANEL ASSY,INSTRUMENT,W/CMPS,BURL, 38H4 CONSISTS OF THE FOLLOWING

1 0050527 PANEL,INSTRUMENT,BURL,38H4"

2 0036912 INSTRUMENTATION, TELL TALE BAR, H4RE

3 0047305 GAUGE,SPEEDOMETER,W/ODOMETER,J1939,

4 0047306 GAUGE,TACHOMETER,W/HOURMETER,J1939,

5 0047299 GAUGE,VOLTMETER,J1939,GOLD

6 0042465 GAUGE,AIR,FRONT,J1939,GOLD

7 0047294 GAUGE,AIR REAR,J1939,GOLD

8 0047293 GAUGE,FUEL,J1939,GOLD

9 0047300 GAUGE,OIL PRESSURE,J1939,GOLD

10 0042734 GAUGE,COOLANT,TEMP,J1939,GOLD

11 0047302 GAUGE,TRANSMISSION OIL TEMP,J1939,GOLD

12 0042735 GAUGE,TRIP ODOMETER,J1939,GOLD

13 0047295 GUAGE,TURBO BOOST,J1939,GOLD

14 0047292 GAUGE,BLUE BIRD LOGO,J1939, GOLD

15 0045368 HARNESS,WRG,INSTRUMENT PANEL,

NI 0042122 10 RING,MTG,PI,2.375

102
To order, contact your Blue Bird Authorized Dealer

PageSet Number 239
To order parts call 478.825.0330 x136



Models: H4RE
PANEL
To CSN 04/13/03

Service Parts Catalog

Key PartNumber Qty Description Comment

110 Instruments
Page Set CW0002312

NI 0042125 2 RING,MTG,PI,3.750

102
To order, contact your Blue Bird Authorized Dealer

PageSet Number240
To order parts call 478.825.0330 x136



241
To order parts call 478.825.0330 x136



Models: H4RE
PANEL
WITH BLACK BEZEL

BSN: From CSN 04/14/03

Service Parts Catalog

Key PartNumber Qty Description Comment

110 Instruments
Page Set CW0002313

0062395 PANEL,INST,W/COMPONENTS,METRIC,BLK BEZ, CONSISTS OF THE FOLLOWING

1 0041513 PANEL,INSTRUMENT,BLACK, H4RE CONSISTS OF THE FOLLOWING

2 0036912 INSTRUMENTATION, TELL TALE BAR, H4RE

3 0055309 GAUGE,SPEEDO,W/ODOMETER,BLACK 

4 0036894 GAUGE,TACHOMETER,W/HOURMETER,DATA 

5 0036895 GAUGE,VOLTMETER,DATA LINK,PI

6 0036896 GAUGE,AIR,FRONT,DATA LINK,PI

7 0036897 GAUGE,AIR,REAR,DATA LINK,PI

8 0036898 GAUGE,FUEL,DATA LINK,PI

9 0061913 GAUGE,ASSY,OIL PRESS,DATA LK,PI,PRX 

10 0036900 GAUGE,COOLANT TEMP,DATA LINK,PI

11 0036969 GAUGE,TRANSMISSION OIL TEMP,DATA LINK,PI

103
To order, contact your Blue Bird Authorized Dealer

PageSet Number242
To order parts call 478.825.0330 x136



Models: H4RE
PANEL
WITH BLACK BEZEL

BSN: From CSN 04/14/03

Service Parts Catalog

Key PartNumber Qty Description Comment

110 Instruments
Page Set CW0002313

12 0062402 GAUGE,ASSY,TRIP ODOMETER,METRIC,BLK 

13 0036910 GUAGE,TURBO BOOST,DATA LINK,PI

14 0039787 GAUGE,BLUE BIRD LOGO,DATA LINK,PI

15 0045368 HARNESS,WRG,INSTRUMENT PANEL,

16 0042122 10 RING,MTG,PI,2.375

17 0042125 2 RING,MTG,PI,3.750

0062396 PANEL,INST,W/COMPONENTS,METRIC,GLD BEZ, CONSISTS OF THE FOLLOWING

1 0050527 PANEL,INSTRUMENT,BURL,38H4" CONSISTS OF THE FOLLOWING

2 0036912 INSTRUMENTATION, TELL TALE BAR, H4RE

3 0055312 GAUGE,SPEEDO,W/ODOMETER,GOLD 

4 0047306 GAUGE,TACHOMETER,W/HOURMETER,J1939,

5 0047299 GAUGE,VOLTMETER,J1939,GOLD

6 0024265 CHAIR,DIN,HARRIS MARCUS,G2,B25 GOLDEN 

7 0047294 GAUGE,AIR REAR,J1939,GOLD

8 0047293 GAUGE,FUEL,J1939,GOLD

9 0061912 GAUGE,ASSY,OIL PRES,DATA LK,GLD,PI,PRX 

10 0042734 GAUGE,COOLANT,TEMP,J1939,GOLD

11 0047302 GAUGE,TRANSMISSION OIL TEMP,J1939,GOLD

12 0062403 GAUGE,ASSY,TRIP ODOMETER,METRIC,GLD 

13 0047295 GUAGE,TURBO BOOST,J1939,GOLD

14 0047292 GAUGE,BLUE BIRD LOGO,J1939, GOLD

15 0045368 HARNESS,WRG,INSTRUMENT PANEL,

16 0042122 10 RING,MTG,PI,2.375

103
To order, contact your Blue Bird Authorized Dealer

PageSet Number 243
To order parts call 478.825.0330 x136



Models: H4RE
PANEL
WITH BLACK BEZEL

BSN: From CSN 04/14/03

Service Parts Catalog

Key PartNumber Qty Description Comment

110 Instruments
Page Set CW0002313

17 0042125 2 RING,MTG,PI,3.750

103
To order, contact your Blue Bird Authorized Dealer

PageSet Number244
To order parts call 478.825.0330 x136



245
To order parts call 478.825.0330 x136



Models: H4RE
PANEL
WITH GOLD BEZEL

BSN: From CSN 04/14/03

Service Parts Catalog

Key PartNumber Qty Description Comment

110 Instruments
Page Set CW0002314

0062158 PANEL,INST,W/COMPONENTS,BLACK BEZEL, CONSISTS OF THE FOLLOWING

1 0041513 PANEL,INSTRUMENT,BLACK, H4RE CONSISTS OF THE FOLLOWING

2 0036912 INSTRUMENTATION, TELL TALE BAR, H4RE

3 0055307 GAUGE,SPEEDO,W/ODOMETER,BLACK BEZEL 

4 0036894 GAUGE,TACHOMETER,W/HOURMETER,DATA 

5 0036895 GAUGE,VOLTMETER,DATA LINK,PI

6 0036896 GAUGE,AIR,FRONT,DATA LINK,PI

7 0036897 GAUGE,AIR,REAR,DATA LINK,PI

8 0036898 GAUGE,FUEL,DATA LINK,PI

9 0061913 GAUGE,ASSY,OIL PRESS,DATA LK,PI,PRX 

10 0036900 GAUGE,COOLANT TEMP,DATA LINK,PI

11 0036969 GAUGE,TRANSMISSION OIL TEMP,DATA LINK,PI

104
To order, contact your Blue Bird Authorized Dealer

PageSet Number246
To order parts call 478.825.0330 x136



Models: H4RE
PANEL
WITH GOLD BEZEL

BSN: From CSN 04/14/03

Service Parts Catalog

Key PartNumber Qty Description Comment

110 Instruments
Page Set CW0002314

12 0036908 GUAGE,TRIP ODOMETER,DATA LINK,PI

13 0036910 GUAGE,TURBO BOOST,DATA LINK,PI

14 0039787 GAUGE,BLUE BIRD LOGO,DATA LINK,PI

15 0045368 HARNESS,WRG,INSTRUMENT PANEL,

16 0042122 10 RING,MTG,PI,2.375

17 0042125 2 RING,MTG,PI,3.750

0062160 PANEL,INST,W/COMPONENTS,GOLD BEZELS, CONSISTS OF THE FOLLOWING

1 0050527 PANEL,INSTRUMENT,BURL,38H4"

2 0036912 INSTRUMENTATION, TELL TALE BAR, H4RE

3 0055311 GAUGE,SPEEDO,W/ODOMETER,GOLD 

4 0047306 GAUGE,TACHOMETER,W/HOURMETER,J1939,

5 0047299 GAUGE,VOLTMETER,J1939,GOLD

6 0042465 GAUGE,AIR,FRONT,J1939,GOLD

7 0047294 GAUGE,AIR REAR,J1939,GOLD

8 0047293 GAUGE,FUEL,J1939,GOLD

9 0061912 GAUGE,ASSY,OIL PRES,DATA LK,GLD,PI,PRX 

10 0042734 GAUGE,COOLANT,TEMP,J1939,GOLD

11 0047302 GAUGE,TRANSMISSION OIL TEMP,J1939,GOLD

12 0042735 GAUGE,TRIP ODOMETER,J1939,GOLD

13 0047295 GUAGE,TURBO BOOST,J1939,GOLD

14 0047292 GAUGE,BLUE BIRD LOGO,J1939, GOLD

15 0045368 HARNESS,WRG,INSTRUMENT PANEL,

16 0042122 10 RING,MTG,PI,2.375

104
To order, contact your Blue Bird Authorized Dealer

PageSet Number 247
To order parts call 478.825.0330 x136



Models: H4RE
PANEL
WITH GOLD BEZEL

BSN: From CSN 04/14/03

Service Parts Catalog

Key PartNumber Qty Description Comment

110 Instruments
Page Set CW0002314

17 0042125 2 RING,MTG,PI,3.750

104
To order, contact your Blue Bird Authorized Dealer

PageSet Number248
To order parts call 478.825.0330 x136



249
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
COLUMN
To CSN 10/19/03 (M4RE)

Service Parts Catalog

Key PartNumber Qty Description Comment

120 Steering
Page Set CW0002354

0019951 COLUMN ASSY,TILT/TELE,DA-929,COMPLETE, CONSISTS OF THE FOLLOWING

1 0010839 COLUMN ASSY,TILT/TELE,FACE MTG,BRKT, DA

2 1399195 SWITCH,DIRECTIONAL,SELF CANCEL,E-003-009

3 2272870 LOOM,CORRUGATED,BLACK,NYLON,1/2ID,SS

4 0009737 TUBING,HEAT SHRINK,SEALING,1/8,BK

5 0007503 HARNESS,WRG,STEERING COLUMN,HB17,RCDA

105
To order, contact your Blue Bird Authorized Dealer

PageSet Number250
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
COLUMN

BSN: From CSN 10/20/03

Service Parts Catalog

Key PartNumber Qty Description Comment

120 Steering
Page Set CW0002355

0069973 COLUMN,ASSY,TILT/TELE,DA-929,COMPLETE CONSISTS OF THE FOLLOWING

1 0010839 COLUMN ASSY,TILT/TELE,FACE MTG,BRKT, DA

2 1399195 SWITCH,DIRECTIONAL,SELF CANCEL,E-003-009

3 2272870 LOOM,CORRUGATED,BLACK,NYLON,1/2ID,SS

4 0009737 TUBING,HEAT SHRINK,SEALING,1/8,BK

5 0049569 HARNESS,WRG,STEERING COLUMN,MULTIPLEX,

106
To order, contact your Blue Bird Authorized Dealer

PageSet Number 251
To order parts call 478.825.0330 x136



Models: B4RE, H4RE, L4RE, M4RE, Q4RE, W4RE
COLUMN
EXTERNAL COMPONENTS

Service Parts Catalog

Key PartNumber Qty Description Comment

120 Steering
Page Set CW0002362

1 0053125 KIT, TROUGH COVER, STEERING COLUMN DA

2 0053126 KIT,COVER,UPR & LWR,STEERING COLUMN DA

3 NUT

4 0053127 KIT,GAP HINDER COVER,STEERING COLUMN, 

NI 0053136 KIT,BRACKET-SERVICE,STEERING COLUMN, DA

107
To order, contact your Blue Bird Authorized Dealer

PageSet Number252
To order parts call 478.825.0330 x136



253
To order parts call 478.825.0330 x136



Models: B4RE, H4RE, L4RE, M4RE, Q4RE, W4RE
COLUMN
INTERNAL COMPONENTS

Service Parts Catalog

Key PartNumber Qty Description Comment

120 Steering
Page Set CW0002363

1 0053128 KIT,SPRING EXTENSION,STEERING COLUMN, 

2 0053129 KIT,LOCKING COLLAR,STEERING COLUMN, DA

3 0053130 KIT,HORN BRUSH, DA-929

4 0053131 KIT,TILT BOLT,STEERING COLUMN, DA-929

5 0053132 KIT,TILT STOP,STEERING COLUMN, DA-929

6 0053133 KNOB,TILT LEVER,STEERING COLUMN, DA-929

7 0053134 KIT,TILT LEVER,STEERING COLUMN, DA-929

8 0053135 KIT,ROD & PAWL,STEERING COLUMN, DA-929

108
To order, contact your Blue Bird Authorized Dealer

PageSet Number254
To order parts call 478.825.0330 x136



Models: B4RE, H4RE, L4RE, M4RE, Q4RE, W4RE
COLUMN
INTERNAL COMPONENTS

Service Parts Catalog

Key PartNumber Qty Description Comment

120 Steering
Page Set CW0002363

9 0007503 HARNESS,WRG,STEERING COLUMN,HB17,RCDA

10 1399195 SWITCH,DIRECTIONAL,SELF CANCEL,E-003-009

NI 0053137 KIT,GREASE,STEERING COLUMN, DA-929

108
To order, contact your Blue Bird Authorized Dealer

PageSet Number 255
To order parts call 478.825.0330 x136



Models: H4RE
COLUMN
SMART WHEEL

BSN: From CSN 02/23/04

Service Parts Catalog

Key PartNumber Qty Description Comment

120 Steering
Page Set CW0002356

0075831 COLUMN ASSY,STEERING,T/T,DA-929,SMART CONSISTS OF THE FOLLOWING

1 0073678 COLUMN,STEERING,SMT WHL,W/CLCK SPRING,

2 0077265 SWITCH,ASSY,TURN SIGNAL,LEVER, 45H4RE INCLUDES THE FOLLOWING

0073559 SWITCH,TURN SIGNAL,LEVER, M450

2003218 GROMMET,RUBBER,3/8 ID

3 2272870 LOOM,CORRUGATED,BLACK,NYLON,1/2ID,SS

109
To order, contact your Blue Bird Authorized Dealer

PageSet Number256
To order parts call 478.825.0330 x136



257
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
GEAR

Service Parts Catalog

Key PartNumber Qty Description Comment

120 Steering
Page Set CW0002359

110
To order, contact your Blue Bird Authorized Dealer

PageSet Number258
To order parts call 478.825.0330 x136



Models: H4RE, M4RE
GEAR

Service Parts Catalog

Key PartNumber Qty Description Comment

120 Steering
Page Set CW0002359

1 4 VALVE HOUSING BOLTS

3 INPUT SHAFT RETAINING RING

46 8 SIDE COVER BOLT

49 DROP ARM LOCKNUT

71 2 AUXILIARY PORT PLUG

72 2 BONDED WASHER

73 PISTON, VALVE HOUSING AND ASSEMBLY

77 OUTPUT SHAFT & SIDE COVER, ASSEMBLY

78 0058015 POPPET,ADJUST SCREW,65 MM, H4/M4 

79 MAIN HOUSING ASSEMBLY

0058947 KIT,OVERHAUL SEAL,H4/M4,0050365 CONSISTS OF THE FOLLOWING

6 2 O-RING

43 O-RING

37 2 OUTPUT SHAFT SEAT

51 RELIEF VALVE O-RING

4 INPUT SHAFT SEAT

21 PISTON RACK O-RING

20 PISTON RACK SEAT RING

48 DIRT AND WATER SEAL

2 DIRT AND WATER SEAL

35 DIRT AND WATER SEAL

58 DIRT AND WATER SEAL

7.1 PORT PLUG, WITH WASHER M18

110
To order, contact your Blue Bird Authorized Dealer

PageSet Number 259
To order parts call 478.825.0330 x136


